



Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :  
American National Standards Institute      Hong Kong Association of Certification Laboratories  
American Society for Testing and Materials      Hong Kong Toys Council  
British Standards Institute

**TEST REPORT**

NUMBER: HJ00359336

TESTS CONDUCTED

1 HEAVY METAL CONTENT IN BATTERIES AND ACCUMULATORS

EXAMINATION OF LABELLING ON BATTERIES / ACCUMULATORS

REMARK : LABELLING IS NOT REQUIRED FOR BATTERIES / ACCUMULATORS  
IN WHICH LEAD AND CADMIUM CONTENT DO NOT EXCEED THE  
REFERENCE VALUES.

TEST RESULT

WITH REFERENCE TO EPA/SW-846.  
BY ATOMIC ABSORPTION SPECTROPHOTOMETRIC ANALYSIS.

<u>TEST ITEM</u>	<u>RESULT</u>	<u>REFERENCE VALUE</u>
MERCURY (Hg)	<0.5 ppm	5 ppm (BATTERIES AND ACCUMULATORS)
CADMIUM (Cd)	<0.003% (w/w)	0.025% (w/w)
LEAD (Pb)	<0.04% (w/w)	0.4% (w/w)

REMARK : ppm = PARTS PER MILLION  
< = LESS THAN

DATE SAMPLE RECEIVED : JUL 21, 2005  
TESTING PERIOD : JUL 21, 2005 TO JUL 28, 2005

\*\*\*\*\*

END OF REPORT